

Quick Reference Chart

	Tests	Management
Acute Urethritis in Men	<ul style="list-style-type: none"> Urethral Transwab for <i>Neisseria gonorrhoea</i> FVU for <i>Chlamydia trachomatis</i> 	<ul style="list-style-type: none"> Doxycycline 100mg bd po 7 days OR Azithromycin 1gm po stat
Bacterial Vaginosis	<ul style="list-style-type: none"> High vaginal Transwab 	<ul style="list-style-type: none"> Metronidazole 400mg bd po 7 days OR Metronidazole 2gm stat po OR Ornidazole 1.5gm stat po
Candidiasis	<ul style="list-style-type: none"> Women - high vaginal Transwab Men - subpreputial or glans penis Transwab 	<p>Women:</p> <ul style="list-style-type: none"> Intravaginal imidazole OR Itraconazole 200mg bd 1 day OR Fluconazole 150mg po stat <p>Men:</p> <ul style="list-style-type: none"> Topical imidazole
Chlamydia	<p>Women:</p> <ul style="list-style-type: none"> EIA (DML) - Endocervical and urethral swab PCR (DML) - FVU (Preferably 1 hour after patient has last passed urine) <p>Men:</p> <ul style="list-style-type: none"> PCR (DML) - FVU (Preferably 1 hour after patient has last passed urine) 	<p>Routine treatment non-pregnant female & male:</p> <ul style="list-style-type: none"> Azithromycin 1 g stat po OR Doxycycline 100mg bd 7 days <p>Pregnant or breast feeding:</p> <ul style="list-style-type: none"> Azithromycin 1gm po OR Amoxicillin 500mg tds po 7 days <p>Other options:</p> <ul style="list-style-type: none"> Erythromycin ethyl succinate (EES) 800mg qds po 7days Erythromycin base 250mg qds po 14 days EES 400mg qds po 14 days
Epididymo-orchitis	<ul style="list-style-type: none"> FVU for <i>Chlamydia trachomatis</i> Urethral Transwab for <i>Neisseria gonorrhoeae</i> Dipstick urine and MSU if ? UTI 	<p>STI pathogens suspected:</p> <ul style="list-style-type: none"> Ceftriaxone 250mg im stat AND Doxycycline 100mg bd po for at least 14 days <p>UTI pathogens suspected:</p> <ul style="list-style-type: none"> Ciprofloxacin 500mg bd po for 10-14 days
Genital Herpes	<ul style="list-style-type: none"> Viral culture Serology (see separate section) 	<ul style="list-style-type: none"> Aciclovir 200mg po 5 x daily 5 days ± 2% Lignocaine gel

